
ID. PIEZA/PART DESCRIPCIÓN DESCRIPTION QTY. REF.:

1 Cúpula Touring Touring screen 1 21120W/H/FM3

2
Tornillo especial M5x13 Long Hexagonal 12 
(Rosca int M5x10)

M5x13 special screw Hexagonal lenght 12  
(Rosca int M5x10)

2 TORNI-EM5---514

3 Tornillo allen M5x25 Ø11 ISO 7380 M5x25 Ø11 ISO 7380 allen screw 2 TORNI-I7380-766

4 Silentblock M5 M5 silentblock 2 SILENBTM5-046/1

5 Silentblock Ø12xØ6x9 Ø12xØ6x9 silentblock 4 AROPASACABLES-3

6 Casquillo con valona Ø12xØ6,8x7,3 Ø12xØ6,8x7,3 bush with flange 4 CASQUI-1A---750

7 Tornillo allen M5x16 Ø11 ISO 7380 M5x16 Ø11 ISO 7380 allen screw 2 TORNI-I7380-493

8 Tapón tornillo M5 ISO 7380 M5 ISO 7380 screw cap 4 TAPON--------85

YAMAHA TRICITY 300 ’20-

Pg. 1/3

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.catV0.01/22

M O U N T I N G  I N S T R U C T I O N S

REF  21120 WIN DS H IE LD V-T EC H  TO UR I N G

1 Person

EASY
 Nº 5

ALLEN

 Nº 3

20 min
 Nº 11 

FIX

 Nº 13 

PHILLIPS



YAMAHA TRICITY 300 ’20-

Pg. 2/3

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.catV0.01/22

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

1
DISASSEMBLY
DESMONTAJE

2

3

DISASSEMBLY
DESMONTAJE

DISASSEMBLY
DESMONTAJE

Pieza original
Original partA

Pieza original
Original partA

Pieza original
Original partA

A
A

A

A

A

A
A

A

A

A A



YAMAHA TRICITY 300 ’20-

Pg. 3/3

www.puig.tv
www.puigusa.com

info@puig.tv
info@puigusa.com

Created by:  www.rrdisseny.catV0.01/22

I N S T R U C C I O N E S  D E  M O N T A J E  -  M O U N T I N G  I N S T R U C T I O N S  -  M O N T A G E A N L E I T U N G

4

5
ASSEMBLY
MONTAJE

ASSEMBLY
MONTAJE

4

6
5

4

4

4

6

3

8

6

7

8

5

6
3

8

1

PARA FACILITAR EL MONTAJE DE ID4, SE RECOMIENDA DESMONTAR SOPORTES ORIGINALES 
E INTRODUCIR ID4 TAL COMO SE MUESTRA EN LA FIGURA. 

TO EASILY  INSTALL ID4, IT IS RECOMMENDED TO REMOVE ORIGINAL SUPPORTS
AND ENTER ID4 AS SHOWN IN THE PICTURE.

2
2

5

5

7
8

6
ASSEMBLY
MONTAJE


